
sleesch
Typewritten Text
for use with "L" serial numbers

sleesch
Typewritten Text
2-year warranty



PA
R

TS LIST

 
 
 

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. P/N 2314952 REV. Q  ECN 32676 10-10

PA
R

TS LIST

2-100-119 ARMATURE ASSEMBLY 24V VARS TXT
140-010 BALL BEARING
788-015 RETAINING RING
2-200-304 HOUSING ASSEMBLY CENTER 3.62 TXT
421-336 HOUSING -BRUSH END 3.62 TXT
2-400-337 PLAIN END HOUSING ASSEMBLY 3.625
144-049 BEARING - FLANGE (SERVICE ONLY)
880-003 SEAL
880-006 SEAL WITH SHIELD
188-037 BRUSH  ASSEMBLY [2.EA]
725-050 BRUSH RETENTION- PAPER TUBE
738-036 BRUSH PLATE W/HOLDER
975-040 SPRING - TORSION [2.EA]
337-036 GASKET
701-008 O-RING, THRU-BOLT [2.EA]
701-081 O-RING
830-007 SCREW-8-32  [2.EA]
830-008 THRU-BOLT 10-32X8.83 [2.EA]
990-067 WASHER- STEEL THRUST
990-070 WASHER - NYLATRON [2.EA]
2096036 MOTOR ASSEMBLY 24V 3.62 54” 
2002001 TUBE- COMPOSITE 54" WHT
1378131 PROPELLER KIT
2091160 PROPELLER W/WEDGE 2
2151726 WASHER-5/16 SS
2198400 ANODE- ZINC 3.25/3.625 LWR U
2092600 PIN-DRIVE
2301545 COLLAR- LATCH PD/AP
2303434 SCREW- 8-32X5/8 MACH PHCR
2303112 NUT 8-32 NYLOC SS 
2301937 EXTRUSION- BASE MACHINED
2303932 MOTOR REST- RIGHT 3-5/8
2303937 MOTOR REST- LEFT 3-5/8
2332104 SCREW 1/4-20X5/8 SS SELF TAP [4.EA]
2771827 DRIVE HOUSING / LATCH HANDLE WHITE
2882011 BUSHING/ OUTSHAFT KIT

(INCLUDES 39-42)
2302010 DRIVE HOUSING OUTPUT SHAFT
2307304 BUSHING- INNER  [2.EA]
2307305 BUSHING- OUTER  [2.EA] 

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
25
n

26
27
28
29
30
31
32
33
34
35
36
37
n

*39
*40
*41

2304603 O-RING   
2307050 MOTOR- DRIVE HOUSING HIGH SPD
2307201 LATCH HANDLE PD/AP
2302750 SPRING- LATCH TORSION PD/AP
2302628 PIN- ROLL 3/16X2 SS
2303405 SCREW - DRIVE HOUSING [6 EA]
2305564 DECAL-STOW/DEPLOY
2335110 PAD-PIVOT SUPT [4.EA]
2305103 PIVOT PAD- NEW MTR’L [2.EA]
2330510     PIN-LATCH PD BASE SS
2330520     PIN-PIVOT PD BASE SS
2333100    NUT-SPEED [4.EA]
2303612 ROD-RELEASE RT/AP S
2322700 SPRING-RELEASE LEVER 
2333705 LEVER-RELEASE SS
2300101 RELEASE-KNOB
2301700 SPACER-RELEASE LEVER
2332104 SCREW-1/4-20 X 5/8 SS
2031522 COLLAR- DRIVE (W/INSERT)
2011366 SCREW-COLLAR/NEW KNOB SS
2323104 NUT
2304061 CONTROL BOARD ASSEMBLY- 24V PD
2320208 DUST PLUG
2305401 SHRINK TUBE-3/8 X 1.5 [4 EA]
2303434 SCREW-8-32 X 5/8 [3.EA]
2090651 LEADWIRE lOGA 44"
2307310 BEAD - FERRITE (CE MODELS ONLY)
2020700 TERMINAL RING [2.EA]
2321310 STRAIN RELIEF- BRACKET PD/AP
2323405 SCREW-1/4-20 X 1/2 SS
2306556 HOUSING- CENTER PD/AP WHIT
2074081 BATTERY GAUGE - 12 VOLT
2316606 DECAL-  BATT GAUGE H RT AP
2302935 STRAIN RELIEF-DR. HOUSING
2303944 SIDEPLATE (RIGHT) WHITE
2303949 SIDEPLATE(LEFT) WHITE
2332104 SCREW-1/4-20 X 5/8 SS
2302516 CONTROL BOX WHT
2991280 COIL CORD WSTRAIN RELIEF 48, 54"
2065400 WIRE INSULATOR-LGE 1-3/4 [3.EA]

*42
43
44
45
46

46A
47
48
49
50
51
52
53
54
55
56
57
58
59
60

60A
61

61a
62
64
65

65A
66
67
68
69
70
71
72
73
74
75
76
77
78

2256300 TIE WRAP-5"  BLACK 
2224703 INSERT- PLUG  WHITE
2332102 SCREW-10-24 X 1-3/4
2333101 NUT-HEX 10-24 NYLOC
2300243 CONTROL BOX COVER- RIPTIDE WHITE
2315690 DECAL- COVER 70pd
2372100 SCREW-8-18 X 5/8 THD CUT [4.EA]

2994020 COPILOT TRANSMITTER
CASE, COVER, TRANSMITTER
KEYPAD
CIRCUIT BOARD, TRANSMITTER
BATTERY, COIN
CASE, BOTTOM, TRANSMITTER
SCREW, TRANSMITTER [4EA]

2994089 RECEIVER ASSEMBLY V2, COPILOT
2372511 CASE, RECEIVER WHT
2373442 SCREW 1/4-20 X 1.75 SS [2EA]
2373450 SCREW #8 X 3/8 [2EA]
2371727 WASHER [2EA]
2373418 SCREW #8 X 5/8 SS
2374089 CIRCUIT BOARD V2, RECEIVER
2994864 BAG ASSEMBLY- (BOLT,NUT,WASHERS)
2263462 BOLT-MOUNTING-1/4X2 W/STG [6.EA]
2261713 WASHER-1/4  [6.EA]
2263103 NUT NYLOK 1/4-20 MTG [6.EA]
2301720 WASHER-MOUNTING RUBBER [6.EA]

2888460 SEAL & ORING KIT

79
80
82
83
86
89
90

n
91
92
93
94
95
96  
n

100
101
102
103
104
105
n

*114
*116
*117
*118

n



M
ISC

 IN
FO

R
M

ATIO
N

B
ATTER

Y
R

EPLA
C

EM
EN

T

13

MISCELLANEOUS INFORMATION

• The five buttons are for PROPON/OFF, STEER LEFT, STEER RIGHT, INCREASE  SPEED AND DECREASE
SPEED.

• Pressing the PROP ON/OFF button will turn the propeller on or off.  The button does not need to be held down.
(Press the button once to turn the motor ON; press button a second time to turn it OFF.) 

• Pressing either STEERING button will cause the motor to turn in the desired direction as long as the button is held
down.  If a steering button is held for more than seven seconds, the steering will automatically stop.

• Pressing and releasing the INCREASE SPEEDor DECREASE SPEED buttons will cause the speed to increase
or decrease by one level.  The speed is adjustable from level 0-10.  At level 0, the prop will not turn.

• An audible beep is heard for each step change in speed.  Attempting to go higher than speed 10 or lower than
speed 0 will result in the speed not changing and no beep will be heard.  See the Audio Mode section for more
information.

• If the receiver senses no foot pedal or remote operation for 1 hour, the remote  speed setting is automatically set
to zero. This could help prevent unintentional activation of the propeller if the prop on /off remote button is inad-
vertently pressed or bumped while in storage.

BATTERY REPLACEMENT
THE REPLACEMENT BATTERY MUST BE A MODEL CR2032 COIN CELL TYPE.  IT IS STRONGLY
RECOMMENDED THAT A NAME BRAND BATTERY IS USED.

To replace the battery, follow these steps:
1.) Temporarily ground yourself by touching a grounded metal object in order to discharge any static elec-

tricity in your body.
2.) Remove the four screws on the bottom of the remote case.
3.) Separate the case halves to access the circuit board.
4.) Pull back the retaining fingers of the battery holder to remove the battery (underside of circuit board.)  
5.) Install the new battery with the positive (+) side of the battery facing up (away from the circuit board).

Ensure battery is snapped securely in place.
6.) Reassemble the remote.  Note that the alignment peg in the remote case must line up with the cor-

responding alignment hole in the circuit board.  Also note that the keypad must be positioned so that
the buttons are over the end of the circuit board opposite from the alignment peg and hole.  Reinstall
the four case screws and tighten them as required. 

BATTERY ALIGNMENT PEG

W
IR

IN
G

 D
IA

G
R

A
M

S        

8

12-24 VOLT MODELS

NOTE:
1. BATTERY 2 AND CONNECTING WIRE USED FOR 24V APPLICATIONS ONLY
2. UNIVERSAL SONAR 2 WIRES APPLICABLE TO US2 MOTORS ONLY

B+B-

M+

M-

12v

24v

RED M+

BLACK M- CONTROL BOARD

RED

WHITE

BLACK

CoPilot

STEERING MOTOR

BATTERY GAUGE

BATTERY 1 BATTERY 2

BLACK B- RED B+

C
O

IL
C

O
R

D

MOTOR

RED M+

BLACK M-

UNIVERSAL SONAR 2 WIRE

BLACKUNIVERSAL SONAR 2
EXTENSION WIRE

BATTERY 1

THIS IS AUNIVERSALMULTI-VOLTAGE DIAGRAM. DOUBLE CHECK YOUR MOTORS VOLTAGE FOR PROPER CONNECTIONS

RT70 is 24-volt only!




